/10001P00 ATTACHMENT
INSTRUCT TON MANUAL

This manual is designed to ensure correct and
suitable application of Variable /1000-Series
Drives. Read this manual before attempfing to
install, operate, maintain, or inspect a drive
ond keep it in a safe, convenient location for
future reference. Be sure you understand all
precautions and safety information before
attempting application.

Caution:Please tighten the installation screws
about the bracket and the attachment by
specified tightening forque.

Dust is infiltrated when there 15
loosening In the screw, and the inverfer
might break down.

| f the environment outside the diecast
case is relatively harsh, then eifher
a sealant or o gasket should be used
as shown on page 9/11 to 1T1/11 to
ensure that the attachment s firmly
af fixed.

Caution:

The brocket and the aftachment have the
direction of the installation.

Please follow the content of the
installation points chart.

Woter and dust are infilfrated when fthe
installaotion is mistoken, and the inverter
might break down.

Caution:

Tablel P00 ATTACHMENT CODE LIST
: Recommended
Drive ModeL Product Code|Product Text Parts List GW Mounting Hardware
CIMR-ZUD ,
(Not Provided)
2A0011
iﬁgggg | 100-067-550 12606 Braket(Qty.2) 0.90b |Screw M5x14
4A0008 -EZ7021811A [Screw M5xT4+S+W(Qty.8) [(0.4kqg)|(Qty.4)
4A00711
2A0024
iﬁgg?l 100-067-551 12606 Broket(Qty.2) 17.3lb |Screw M5x14
4A002 1 -EZ7021811B |Screw M5xT4+S+W(Qty.8) |(0.6kg)|(Qty4d.) ‘
4A0027
2A0046
2A0059 100-067-557 712606 Braket (Qty.2) 0.7lb |Screw M6x14
4A0034 -EZ7021811C |Screw M5x14+S+W(Qty.4) |(0.3kg)|(Qty.4)
470040
2A0075
2A0088
2A0114 Broket (Qty.2) A
4A0052 | 100-067-553 | 22508 L IScrew Moxi4asawQry.2) [ 5030 (ST ew MEXT
470065 Screw MExT4+S+W(Qty.2) |7 7"S Y
4A0077
4A0096

Dwg. No. EZ7021811<1>-1/11




This document explains how fo install the attachment needed

for an external, protruding heatsink for an Open-chossis 71000,

Both drive dimensions and attachment dimensions are in¢luded,

Drive models covered In This document:
CIMR-ZUZA0011~0213
CIMR-ZU4A0005~0307

Dimension of Inverter that Installs atfachment.
(This drawing shows how to set up CIMR-ZU2A0046~0059. 4A0034~0040.)

D1 _ D2

Table?2 Dimension of Inverter that
Installs attachment.
Dimension(in, (mm))
Drive Model
CIMR-7UD W H D1 D?
200011 |
iﬁgggg 6.69 | 14.76 | 4.43 | 4.15
NI (170) | (375) |(112.5)1(105.5)
4A00TT '
240024
ﬁﬁggfl 6.69 | 18.31 | 5.02 | 4.15
LY (170) | (465) |(127.5)1(105.5)
4A0027
2A0046
240059 7.87 | 20.98 | 5.24 | 4.1
400034 (200) | (533) | (133) [(104.5)
440040
240075
240088
iﬁgg;g 12,01 | 22,44 | 6.18 | 4.19
NI (305) | (570) | (157) |(106.%)
4A0077
400096 |
10.87] 28.40 | 5.16 | 6.22
4A0T24 (276) | (121 4y (131) | (158)
200143
240169
gﬁgg;; 1339 | 31.61 | 8.63 | 7.17
NIET (340) | (803) |(219.2)1(180.8)
4A0180
400240
1791 41.93 | 9.85 | 9.06
4A0302 (£55) | (1065) |(250.2)] (230)

Dwg. No. EZ7021811<1>-2/11




Operator

INSTALLATION PROCEDURE

This drawing applies to the following models:
Drive Model Screw Tightening Torque

Front cover

Remove the top cover, operator

and front cover.

CIMR-ZU2A0011~0017 17 7~22 . 1C b i)
4A0005~0011 M5X14(O*Y‘8’ (2.0~2 5(N-m))

CIMR-ZU2A0024~0031 17.7~22.1CLb- in)
4A0014~0027 | MIXTACOTY. &) o 0 5 5N my)

This drawing shows how to set up CINR-ZU2A0011-0017. 4A0005-0011,

Top covyer

Bottom cover <:> Remove the bottom cover. ' (:)Reaichh the top cover, operator
Discard the removed screws and front cover.
and bottom cover. ‘

Dwg. No £27021811<1>-3/11



Remove the bracket. <:>Af%qch the brackets on the both side of the inverter by attached screws.
Discard the removed screws and removed bracket. ' .

Bracket

Screws MHx14(Qty.4)

it
ww“r
Il

MW; 1;2??
|i

Bracket

Screws M5x14(Qty.4)

INSTALLATION COMPLETE

Attach the inverter to the end use panel.
Refer to Page 10 for mounting details.

;;;;

Dwg. No. EZ77021811<1>-4/11



[NSTALLAT]ON PROCEDURE @Remove the top cover, operator

and front cover.
This drawing applies to the following models: Operator

Drive Model Screw Tightening Torque

Front covyer

CIMR-ZU2A0046~0059 17.7~22 1¢lb-in) E O
400034~0040 | MOXTALOTY AV 5 0 55 N my ) b0l
17.7~22 1 Clb-in) ;
MOSXTACQty. 2) 1 (5 0o 5eN-m))

CIMR-ZU2A0075~0114
4A0052~0096

35.4~43 . 3C1b-in)
_MGXM(QW‘E) (4.0~4.9(N-m))

This drawing shows how to set up CIMR-ZU2A0046-0059. 4A0034-0040.

Reattach the top cover, operator and front cover.

R the bracket.
<:>Remove the bottom cover, cmove The brace

Discard the removed screws. CIMR-ZU2A0046~0059, 4A0034~0040
: Discard the removed screws and removed brackeft,
CIMR-ZU2A0075~0114,4A0052~0096
Discard the removed screws.

Bottom cover

Bracket

Dwg. No. EZ7021811<1>-5/11



<:>A+foch the brackets on the top and bottom of the inverter by attached screws.

Bracket # 1 % 1
Screws M5X14(Qty.2) Screws M5X14:CIMR-ZU2A0046~0059
Screws M6X14(Qty.2) 4A0034~0040
’ Screws M6X14:CIMR-ZU2A0075~0114
4A0052~0096

Bracket

Screws MHX14(Qty.2)

INSTALLATION COMPLETE

Attach the inverter to the end use panel.
Refer to Page 10 for mounting details.

Dwg. No. EZ7021811<1>-6/11



INSTALLATION PROCEDURE

This drawing applies to the following models:
Drive Model

<:>Remove the top cover and bottom cover.

CIMR-ZU4A0124

Bottom cover

Fix the brackets by screws A after remove the screws A, B and brackets.
Discard the removed screws B.

INSTALLATION COMPLETE

Screw A Attach the inverter fto the end use panel.
Refer to Page 10 for mounting detfails.

Screw B

Bracket

Screw A

Screw B qucke+




| SNTALLATTON PROCEDURE

<:>Remove the ftop cover and bofttom cover. A

This drawing applies to the following models:

Drive Model

CIMR-ZU2A0143~0273
4A0156~0240

Top covyer

CIMR-ZU4A0302 -

This drawing shows how to set up CIMR-ZU2A0143-0273. 4A0156-0240. Botiom cover

<:> Fix the brackets by bolts A after remove‘+he bolts A, B and brackefts.

Discard the removed bolts B. | INSTALLATION COMPLETE

Bolts A Attach the inverter to the end use panel.
Refer to Page 11 for mounting details.
Bolts B

Bolts A

Brocket




Tabled Panel Cut Dimension

Drive Model DimensionCin, (mm))
CIMR-ZUD Figure W H Wi H1 H? H3 H4 H5 A 3
200V Class
2A0011 1 6.69 | 14.76 | 5.91 | 13.98 | } } } 4.65 | 12.76
2A0017 (1700 | (375) | (1500 | (355) (118) | (324)
280024 1 6.69 | 18.31 | 5.91 | 17.57 - - - - 4.65 | 16.30
240031 (170) | (465) | (150) | (445) (118) | (414)
2h0046 ) 7.87 | 20.98 | 5.12 | 20.47 B B 3 B 7.64 | 18.62
2A0059 (2000 | (533) | (130) | (520) (194) | (473)
gﬁgg;g ; 12.01 | 22.44 | 11.22 | 21.85 B ~ - 9 41 | 2000
(305) | (570) | (285) | (555) | (239) | (508)
240114
240143 |
240169 ) 1339 | 31.61 | 9.61 | 30.75 | 0.95 | 0.45 | 1.21 | 0.41 | 12.83 | 28.58
240211 (340) | (803) | (244) | (7181) |(24. 211 (11.5)1(30.8) | (10.5) | (326) | (726)
240273
400V Class
jﬁgggg o 6.69 | 14.76 | 5.91 | 13.98 - B - - 4.65 | 12.76
(170) | (375) | (1500 | (355) (118) | (324)
AA00T T |
jﬁgg;f .| 6.69 | 18.31 | 5.91 | 17.52 - - - B 4.65 | 16.30
ooct (170) | (465) | (150) | (445) (118) | (414)
4K0034 ; 7.87 | 20.98 | 5.12 | 20.47 } - } } 7.64 | 18.62
4A0040 (2000 | (533) | (130) | (520) (194) | (473)
4A0052 | |
4h0065 ; 12,01 | 22.44 | 11.22 | 21.85 | ~ - - 9.41 | 20.00
4N00TT (305) | (570) | (285) | (555) - (239) | (508)
4A0096 | |
ey ; 10.87 | 28.40 | 6.69 | 27.77 | 0.81 | 0.35 | 0.86 | 0.28 | 10.20 | 26.10
(276) 1 (721.4)] (170) 1(705. )1 20.5)] (9 |21 9| (1) | (259) | (663)
jﬁg]gg - 13.39 | 31.61 | 9.61 | 30.75 | 0.95 | 0.45 | 1.21 | 0.41 | 12.83 | 28.58
_ (340) | (803) | (244) | (181) |24 29[ (11 5y (30 8) | (10.5)| (326) | (726)
4A0240
10307 : 17.91 | 41.93 | 12.80 | 40.87 | 1.10 | 0.55 | 1.14 | 0.51 | 17.13 | 38.67
(455) | (1065) | (325) | (1038) | (28) | (14) | (29) | (13) | (435) | (981)

Dwg. No. £77021811<1>-9/11



Recommended Hardware

Inverter Mounting
(Not Proyvided)

Recommended Hardware

Inyverter Mounting
(Not Provided)

Recommended Hardware

Inverter Mounting
(Not Proyided)

~ ©
- D
> T -—
Eand S ~
O oo &
e
Ly ~— =
[QN R o>} et
X <O M-
[co T
S o~ o
LW D ~—
=+ ¢
Q- O
o Y
= OO
U b e
' O~
- 0 <
> —
-+ s~
o O~
~— = — &
~I ~— .
X < o)
O - O
= oM .
O <r
=+~ ¢ !
o< O
«. T - -
= IO =T
[708 Sl e SR
~r o
« D
>0 =
o ™
Qo. ~
—_—— o &
~r — .
- O~ =
X o
O - O
> <Ny -
(SN N aW|
e
O O
o O - .
o= MO
D= v~ ~

W1

[ — e e -

4-M6 Tap

021811<1>-10/11




in)d

Recommended Hardware
W

Inverter Mounting
(Not Provided)

Screw M12x20(Qty.4)
Tightening Torque

271.9~346.9 (lb-
(31.4~39.2(N-m))

4-M12 Ta

in)

(lb-

Recommended Hardware

Inverter Mounting
(Not Provided)

Screw M10x20(Qty.4)
~Tightening Torque
(17.7~22.5(N-m))

156.7~189.1

Dwg. No. £77021811<1>-11/11

T l
-iiu 11111111111 N N
| I
| -
" <C __ L
= :%_ llllllllllllllllllllllllllllllllllllllllllllll rifll -
! [
Il e K
] |
W 2 R e e 1%t
e — =
T 7 7h o
o
T

¢H ¢H VH GH

4-M10 Ta





